
 

City Council - March 22, 2022  P a g e  | 1 

 

CITY OF ANGLETON 
CITY COUNCIL AGENDA 

120 S. CHENANGO STREET, ANGLETON, TEXAS 77515 
TUESDAY, MARCH 22, 2022 AT 6:00 PM 

 

Mayor | Jason Perez 
Mayor Pro-Tem | John Wright 

Council Members | Cecil Booth, Mark Gongora, Mikey Svoboda, Travis Townsend 
City Manager | Chris Whittaker 
City Secretary | Frances Aguilar 

NOTICE IS HEREBY GIVEN PURSUANT TO V.T.C.A., GOVERNMENT CODE, CHAPTER 551, 
THAT THE CITY COUNCIL FOR THE CITY OF ANGLETON WILL CONDUCT A MEETING, OPEN 
TO THE PUBLIC, ON TUESDAY, MARCH 22, 2022, AT 6:00 P.M., AT THE CITY OF ANGLETON 
COUNCIL CHAMBERS LOCATED AT 120 S. CHENANGO STREET ANGLETON, TEXAS 77515. 

DECLARATION OF A QUORUM AND CALL TO ORDER 
[...]
The foregoing instrument was acknowledged before me by ______________________ and 
 ____________________ , known to me to be the person(s) whose name(s) is/are subscribed to the 

foregoing instrument, and acknowledged to me that he or she executed the same for the purposes 

therein expressed. 

Given under my hand and seal of office on this _________________, 20__. 
 

Notary Public, State of Texas]3 

 

 

 

 
3
 To be included in separate copy of the notice required by Section 5.0143, Tex. Prop. Code, to be executed at the closing 

of the purchase and sale and to be recorded in the deed records of Brazoria County. 

 

277

Item 8.



 

Seller Signature Page to Final Notice with Current Information 

of Obligation to Pay Improvement District Assessment 

[The undersigned seller acknowledges providing a separate copy of the notice required by 

Section 5.014 of the Texas Property Code including the current information required by Section 

5.0143, Texas Property Code, as amended, at the closing of the purchase of the real property at the 

address above.  

 

DATE:  DATE: 
 
 

  

SIGNATURE OF SELLER  SIGNATURE OF SELLER 

STATE OF TEXAS § 

 § 

COUNTY OF ________ § 

The foregoing instrument was acknowledged before me by ______________________ and 

 ____________________ , known to me to be the person(s) whose name(s) is/are subscribed to the 

foregoing instrument, and acknowledged to me that he or she executed the same for the purposes 

therein expressed. 

Given under my hand and seal of office on this _________________, 20__. 
 

Notary Public, State of Texas]4

 

 

 

 

 

 
4
 To be included in separate copy of the notice required by Section 5.0143, Tex. Prop. Code, to be executed at the closing 

of the purchase and sale and to be recorded in the deed records of Brazoria County. 

278

Item 8.



 

Annual Installment Schedule to Notice 

of Obligation to Pay Improvement District Assessment 

 

 

Annual Installments 

Due 1/31 Principal Interest
2

Annual Collection 

Costs

Total Annual 

Installment
1

2022 -$                          -$                          161.29$                    161.29$                    

2023 338.99$                    773.25$                    164.52$                    1,276.75$                 

2024 352.69$                    759.55$                    167.81$                    1,280.04$                 

2025 366.93$                    745.30$                    171.16$                    1,283.40$                 

2026 381.76$                    730.48$                    174.59$                    1,286.82$                 

2027 397.18$                    715.06$                    178.08$                    1,290.32$                 

2028 413.23$                    699.01$                    181.64$                    1,293.88$                 

2029 429.92$                    682.32$                    185.27$                    1,297.51$                 

2030 447.29$                    664.95$                    188.98$                    1,301.21$                 

2031 465.36$                    646.88$                    192.76$                    1,304.99$                 

2032 484.16$                    628.08$                    196.61$                    1,308.85$                 

2033 503.72$                    608.52$                    200.54$                    1,312.78$                 

2034 524.07$                    588.17$                    204.56$                    1,316.79$                 

2035 545.24$                    566.99$                    208.65$                    1,320.88$                 

2036 567.27$                    544.97$                    212.82$                    1,325.06$                 

2037 590.19$                    522.05$                    217.08$                    1,329.31$                 

2038 614.03$                    498.20$                    221.42$                    1,333.65$                 

2039 638.84$                    473.40$                    225.85$                    1,338.08$                 

2040 664.65$                    447.59$                    230.36$                    1,342.60$                 

2041 691.50$                    420.74$                    234.97$                    1,347.21$                 

2042 719.44$                    392.80$                    239.67$                    1,351.91$                 

2043 748.50$                    363.73$                    244.46$                    1,356.70$                 

2044 778.74$                    333.49$                    249.35$                    1,361.59$                 

2045 810.20$                    302.03$                    254.34$                    1,366.58$                 

2046 842.94$                    269.30$                    259.43$                    1,371.66$                 

2047 876.99$                    235.25$                    264.61$                    1,376.85$                 

2048 912.42$                    199.82$                    269.91$                    1,382.14$                 

2049 949.28$                    162.95$                    275.30$                    1,387.54$                 

2050 987.64$                    124.60$                    280.81$                    1,393.05$                 

2051 1,027.54$                 84.70$                      286.43$                    1,398.66$                 

2052 1,069.05$                 43.19$                      292.16$                    1,404.39$                 

Total 19,139.78$              14,227.34$              6,835.39$                40,202.52$              

Footnotes:

2) The interest rate on the Reimbusement Obligation is estimated at a 4.04% rate. 

1) The figures shown above are estimates only and subject to change in Annual Service Plan Updates. 

Changes in Annual Collection Costs, interest earnings, or other available offsets could increase or decrease 

the amounts shown.

 ANNUAL INSTALLMENTS ‐ RESIDENTIAL LOT 

279

Item 8.



 

AGENDA ITEM SUMMARY FORM 

 

MEETING DATE: March 22, 2022 

PREPARED BY: Chris Whittaker 

AGENDA CONTENT: Northside Wastewater Treatment Plant 

AGENDA ITEM SECTION: Regular Agenda 
  

BUDGETED AMOUNT: 
N/A   

 FUNDS REQUESTED: 
N/A 

 

FUND: N/A   

EXECUTIVE SUMMARY: 
 

HDR has completed the Northside Wastewater Treatment Plant Study.  This study evaluated multiple treatment 

processes and the latest technologies, work with staff on the selection of desired treatment processes, identified 

potential locations of the treatment plant (4 sites), provided a list of pros and cons for each of the four sites, 

identified infrastructure improvements required at each site (sewer, water, electrical, etc.) and provided an 

opinion of probable construction cost for each site.   HDR has held several meetings at the end of each phase of 

the study with the City’s technical team and discussed findings and costs.  This presentation is to provide the finds 

for council and address any questions Council may have on the study.  

  

 

RECOMMENDATION: Accept the Northside Wastewater Treatment Plant Study. 

280

Item 9.



North Side WWTP Study

03/22/2022

City of Angleton

281

Item 9.



Sum of MUD acreage= 2,770 acres

Wastewater Service Area

Initial Construction                                                    Buildout

282

Item 9.



Population and Housing Density and Wastewater Flow

New Development Density

• Single Family Homes

• 90% of land use

• 4 homes per acre

• 3 people per 4 home

• Commercial Development

• 10% of land use

• 1 connection per acre (average)

Wastewater Flow

• Angleton (2011) Rate Study

• Average Daily Flow:  250 gpd/connection

• TCEQ Recommendations

• 75-100 gpd/person 

• Assuming 3 people/connection

• Average Daily Flow:  300 gpd/connection

• Commercial Development

• Average Daily Flow : 600 gpd/connection

283

Item 9.



WWTP Phasing – Initial Construction & Future Growth

0

0.5

1

1.5

2

2.5

3

3.5

4

4.5

2024 2026 2028 2030 2032 2034 2036 2038 2040

F
lo

w
 (

M
G

D
)

Year

WWTP Design Capacity

North Side WWTP Influent Flow Flow Projections

2 Million Gal / Day

4 Million Gal / Day

284

Item 9.



WWTP Site Layout Schematic

285

Item 9.



Cost Estimate - WWTP
Item Cost ($)

Influent Lift Station 1,503,000

Fine Screen 2,473,000

Aeration Basin (2) 7,000,000

Vortex Grit Chamber 450,000

Final Clarifier (2) 9,200,000

Aerated Sludge Storage Tank 10,292,000

UV Disinfection System 3,300,000

Chemical Feed 278,000

Blower Building 1,922,000

Disc Filter 1,632,000

Electrical Generator 1,630,000

Administration Building 1,800,000

Land 750,000

Total 42,230,000 286

Item 9.



Site 1

287

Item 9.



Site 2

288

Item 9.



Site 3

289

Item 9.



Site 4

290

Item 9.



Total Cost for 4 Site Options

Site 1 Site 2 Site 3 Site 4

On-Site OPCC $46,378,000 $46,378,000 $46,378,000 $46,378,000

Off-site OPCC $18,416,000 $15,324,100 $15,552,600 $17,288,700 

Total ($) $64,794,000 $61,702,100 $61,930,600 $63,666,700 

Note:

1. Costs are in terms of 2021 dollars

2. Does not include a “mid-point of construction” escalation

3. Does not include a “market volatility” escalation 291

Item 9.



Questions?

03/22/2022
292

Item 9.



Phasing of Growth

MUD

Phase 1

2021 – 2025

(ac)

Phase 2

2026 – 2030

(ac)

Phase 3

2031 – 2040

(ac)

Total Service 

Area of 

Development (ac)

Rancho Isabella 300 300

MUD 12 150 310 460

MUD 13 250 340 590

MUD 14 325 655 980

MUD 15 150 290 440

Total acreage per 

Phase
550 625 1,595 2,770

0.8 0.8

1.9

3.5

0

0.5

1

1.5

2

2.5

3

3.5

4

2021-2025 2026-2030 2031-2040 Total Buildout

Fl
o

w
 (

M
G

D
)

Year

Flow Phasing

Lift Station 44 Rancho Isabella MUD MUD 12 MUD 13 MUD 14 MUD 15 Total Flow

Phase 1 Phase 2 Phase 3 Build-Out

293

Item 9.



WWTP Design Summary

• Average Daily Flow Rate

• Initial 2.0 MGD

• Build Out 4.0 MGD

• Peak Flow Capacity

• 16.0 MGD 

• Influent Loading (HDR Recommendation): 

• BOD (Biological Oxygen Demand) - 450 mg/L

• TSS (Total Suspended Solids) - 450 mg/L

• Ammonia - 50 mg/L

294

Item 9.



Process Design

295

Item 9.



Process Flow Diagram

296

Item 9.



• 2 Submersible Pumps

2 Submersible Pumps

• 2 Submersible Pumps (Peak Flow)

• Flow 
• 2 MGD at 50 ft TDH

Influent Lift Station

Drake Lift Station, Bend, Oregon, Nov 2018

Flow 2 MGD at 50 ft TDH

Power Requirement 40 HP

Efficiency 70%

Flow 8 MGD at 55 ft TDH

Power Requirement 170 HP

Efficiency 70%

297

Item 9.



Fine Screening

Huber EI2 Proposal for Fine Screen, Angleton WWTP, 2021

Design Flow 2/4 MGD 

Screen Diameter 8 ft

Screen Type & Material Stainless Steel Perforated Plate

Power Requirement 3 HP, 480 VAC, 60 Hz

Sensor Water level

298

Item 9.



Grit Removal

• Stacked tray system to remove grit

• 95% removal of 75 micron and larger

• Grit dewatering system

Headcell

Source: Hydro International HeadCell

299

Item 9.



Primary Clarifier (Future)

Flow 4 MGD

Diameter 75 FT

Depth 14 FT

Surface Area 4,450 SQFT

300

Item 9.



Aeration Basin

Flow (Current Phase) 2 MGD (Peak Flow = 8 MGD)

Dimensions (Length & Width) 168’ X 40’ ea basin

Side Water Depth 16’

BOD Loading as per TCEQ 35 lb cBOD5/1000 CF

301

Item 9.



Blowers

Number & Type of Blowers 3 Multistage Centrifugal

Flow 5,250 SCFM at 7 psi

Power Requirement 750 HP

302

Item 9.



Diffusers

Aeration Basin

Type of Diffuser Membrane Diffuser

Flow 9,500 SCFM at 16 ft depth

Sludge Holding

Type of Diffuser Coarse Air Diffuser

Flow 1,000 SCFM at 16 ft depth

303

Item 9.



Secondary Clarifiers

Flow (Current Phase) 2 MGD (Peak Flow = 8 MGD)

Diameter (2 Clarifiers) 70 FT

Sidewater Depth 14 FT

Combined Volume 600,000 Gallons

RAS flow rate 1.5 MGD

WAS flow rate 0.125 MGD

304

Item 9.



Disc Filters

Evoqua EI2 Proposal for Disc Filters, Angleton WWTP, 2021

Flow (Current Phase) 2 MGD (Peak Flow = 8 MGD)

Number of Discs 24

Number of Units 1 duty, 1 standby

Power Requirement 24 HP

Dimensions 32’ X 8’ X 7.5’

305

Item 9.



UV Disinfection System

Flow (Current Phase) 2 MGD (Peak Flow = 8 MGD)

Number of bulbs 96

Type Inclined

Power Requirement 76 HP (equivalent)

Number of UV Channels 1 duty, 1 standby

Suez Aquaray UV Proposal, Angleton WWTP, 2021 
306

Item 9.



Cost Considerations

307

Item 9.



Materials

308

Item 9.



AGC Reports

• Supply chain issues

• Longer fabrication times

• One Steel Fabricator – Bar Joists – Supplier May 2022

• Pre-Engineered Metal Building – 48 Week Lead Time

• Roofing Materials 4 to 6 month lead time – Issues with availability of fasteners

• Plant Shutdowns and Transportation Issues

• Tight supplies, inventory draw-downs, and localized shortages

• Port of Long Beach and LA 169 Ships – Trucker shortage +30% (80,000)

• New California emission standards – Trucks 3 years  50% blocked from entry to ports

• Asia and Europe cannot get enough shipping containers to send products to the USA.

309

Item 9.



Bidding Climate Context

• Pre-Covid & Supply Chain Conditions

• Rule of Thumb for 0% - 2% Design  $15 - $17 per gallon 

• Fall 2019 Bid of Similar 2 MGD WWTP

• $35M

• $17.5M per gallon

• Post-Covid & Supply Chain Conditions (Current)

• Rule of Thumb for 0% - 2% Design  $18 - $21 per gallon 

• Escalate similar 2 MGD WWTP

• $42.3M if bid today

310

Item 9.



Administration Building & Lab

311

Item 9.



 

AGENDA ITEM SUMMARY FORM 

 

MEETING DATE: March 22, 2022 

PREPARED BY: Chris Whittaker 

AGENDA CONTENT: Parish Intersection Drainage Project 

AGENDA ITEM SECTION: Regular Agenda 
  

BUDGETED AMOUNT: 
$183,200 

 FUNDS REQUESTED: 
$156,605 

 

FUND:  97-571-600   

EXECUTIVE SUMMARY: 
 

The City of Angleton elected to go to bids for the Parish Intersection Drainage Project.  This project includes 

improvements to the road turning radii, sidewalks, storm sewer, and inlet on Miller and Parish.   HTI 

Construction, LLC was the low bidder and is the responsive low bidder for this project.  HDR evaluated the 

references and spoke to City staff.   HDR recommends the City award the Parish Intersection Drainage Project to 

HTI Construction, LLC     

 

 

RECOMMENDATION: Award HTI Construction, LLC the Parish Intersection Drainage Project 

for the not to exceed amount of $156,605.00. 

312

Item 10.



LETTER OF RECOMMENDATION

FOR 

City of Angleton

Parrish Intersection Drainage Improvements Project

CITY OF ANGLETON

MARCH 2022

HDR Project No. 10306403     

HDR ENGINEERING, INC.
4828 LOOP CENTRAL DRIVE, SUITE 800

HOUSTON, TEXAS 77081
(713) 622-9264

313

Item 10.



hdrinc.com 4828 Loop Central Drive, Suite 800, Houston, TX 77081-2220
T (713) 622-9264   F (713) 622-9265
Texas Registered Engineering Firm F-754(713) 622-9264

Page 2 of 10

March 11, 2022

Mayor and City Council Members
City of Angleton, Texas
121 S. Velasco 
Angleton, TX 77515

Re: Parrish Intersection
City of Angleton, Texas
HDR Job No. 10306403

Dear Mayor and City Council Members:

On March 4, 2022, two (2) bids were received on the above referenced project.

1. Bid Tabulation Sheet – Two (2) construction firms participated in the bidding process. Each 
bid was checked for mathematical errors and/or bid irregularities. Appropriate corrections 
to the errors were made and included in the attached bid tabulations. The errors did not 
affect the order of the bids. The project was bid with Base Bid, Supplemental items and one 
Add Alternate. A bid tab is included in Section 1. The bids for the project are as follows:

CONTRACTOR TOTAL (BASE BID AND SUPPLEMENTAL 
ITEMS)

HTI Construction, LLC 
(Apparent Low Bidder) $156,605.00

Matula and Matula Construction, Inc. $221,109.60

2. Evaluation of the Apparent Low Bidder - The apparent low bidder is HTI Construction, Inc. 
HDR has contacted references of recent work performed. They have previously performed 
similar work for the City of Angleton on the 30-inch Emergency Sanitary Sewer Repair. 